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26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.88 | 491 | 1009 | 9.87 | 14.27 | 14.39 | 18.70 | 19.30
Middle CH - - - 492 | 491 | 977 | 979 | 1451  14.21 | 18.70 | 18.70
Highest CH - - - 497 | 488 | 9.85 | 9.61 | 14.21 | 14.39 | 18.78 | 18.82
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.91 - 9.79 14.09 - | 18.62
Middle CH - - - 4.87 - 9.75 14.21 - | 18.78
Highest CH - - - 4.87 - 9.91 1415 | - | 18.70
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.570612 GHz 14.88 dam nd@ down 4.875 MHz ML 2.571081 GHz 13.57 dam nd@ down 4,905 MHZ
T 1 2,570032 GHz -11.10 dbm nd8 26.00 dB TL L 2,570042 GHz -12.39 dbm nd8 26,00 d8
T2 1 2,574908 GHz -10.98 dém Q factor 527.3 T2 1 2.5745948 GHz -12.69 dam Q factor 524.2
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

spectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,596249 GHz 15.17 dBm nd@ down 4.915 MHz M1 2.595959 GHz 12.75 dBm nd@ down 4,905 MHZ
TL 1 2,592532 GHz -11.00 dam nd8 26.00 dB TL L 2.592502 GHz -13.24 dm nd8 26.00 dB
T2 1 2,597448 GHz -11.15 dém Q factor 528.2 T2 1 2.597408 GHz -13.28 dém Q factor 529.2
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 2618759 Ghz 15.50 dBm ndB down 4.985 MHz ML 2.61733 GHz 13.08 dém ndB down 4.675 MHz
TL 1 2,614983 GHz -10.68 dam nds 26.00 dB TL L 2.615062 GHz -13.09 dam nds 26.00 d&
T2 1 2,619943 GHz -10.74 d8m Q factor 527.4 T2 1 2.619938 GHz -12.87 dm Q factor 535.9
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LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.575819 GHz 15.63 dam nd@ down 10.00 MHz ML 2.572323 GHz 14.09 dBm nd@ down 9.87 WHz
TL 1 2,569745 GHz -10.33 dbm nd8 26.00 dB TL L 2,570185 GHz -11.12 dam nd8 26.00 dB
T2 1 2,579835 GHz -11.38 dém Q factor 255.3 T2 1 2.580055 GHz -11.89 d8m Q factor 260.6
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2505639 GHz 15.85 dam nd@ down 9.77 MMz ML 2.503781 GHz 14.51 dam nd@ down 9,79 WHz
TL 1 2,590045 GHz -10.15 dBm nd8 26.00 dB TL L 2.550145 GHz -10.99 dBm nd8 26.00 dB
T2 1 2,599815 GHz -9.18 dBm Q factor 265.7 T2 1 2.599935 GHz -11.10 d8m Q factor 264.9
— —
L U wa L JU L]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 2614301 GHz 15.70 dBm ndB down 9.65 MHz ML 2.615599 GHz 15.15 dBm ndB down 9,61 MHZ
TL 1 2610185 GHz -10.25 dém nd8 26.00 dB TL 1 2.610185 GHz -11.03 dém nd8 26.00 d8
T2 1 2620035 GHz -10.58 dém  factor 265.4 T2 1 2.619795 GHz -10.42 dém  factor 272.2
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LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
I ™M1[1] 15.16 dBm) ™M1[1] 12.47 dBm)|
2.5715360 GHZ| 2.5756720 GHz
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.571536 GHz 15.16 dam nd@ down 14.266 MHz ML 2.575672 GHz 12.47 dBm ndB_down 14,386 MHZ
TL 1 2,570427 GHz -11.50 dBm nd8 26.00 d TL L 2,570307 GHz -13.59 dbm nd8 26.00 dB
T2 1 2,584693 GHz -10.84 dBm Q factor 1B0.3 T2 1 2.584693 GHz -13.30 d8m Q factor 179.0
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

spectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.44 dBm) ™M1[1] 13.23 dBm)
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CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,599825 GHz 15.44 dBm nd@ down 14,505 MH2 M1 2.597757 GHz 13.23 dBm nd@ down 14,206 MHZ
TL 1 2,567837 GHz -11.17 dbm nd8 26.00 dB TL L 2.5876897 GHz -12.72 dm nd8 26.00 dB
T2 1 2,602343 GHz -10.50 dBm Q factor 179.2 T2 1 2.602103 GHz -12.82 dém Q factor 182.9
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 30de  SWT 12.6 ps @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @7k ™ax
15.19 dBm) M1[1] 14.48 dBm)
20 26.00 dB| 20 " ndB 26.00 dB|
o Py 14.206000000 MHz 4 I _ea . ,\ 14.386000000 MHz|
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CF 2.6125 GHz 1001 pts pan 40.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result
M1 1 2.616246 GHz 15.19 dBm nd down 14,208 MHz ML 2.607525 GHz 14.48 dBm nd down 14,386 MHz
T1 1 2 605367 GHz -10.32 dém nd8 26.00 d8 T1 1 2.605337 GHz -11.64 dBm nd8 26.00 da
T2 1 2.619573 GHz -11.23 dBm Q factor 184.2 T2 1 2.619723 GHz -11.10 dBm Q factor 181.3
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LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 11.72 dBm)
2. 2.5777620 GHZ]
= nde 26.00 dB @ ) nd 26.00 dB
1wd A W P 18.701000000 MHz| 10 d B 10.301000000 MHz
" T TR G aerbing ™ 138.1 o o thknan, 133.6)
o d | 0 di
I
10 df 10 d e
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i e A o L o\ p
A0S g AT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.583397 GHz 12.33 dam nd@ down 18.701 MHz ML 2.577762 GHz 11.72 dem nd@ down 19,301 MHz
T 1 2,570649 GHz -15.31 dbm nds 26.00 dB TL L 2,57029 GHz -13.89 dbm nd8 26,00 d8
T2 1 2,589351 GHz -13.79 dém Q factor 138.1 T2 1 2.58959 GHz -14.70 dBm Q factor 133.6
— —
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

spectrum b pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.91 dBm| ™Il 12.92 dBm|
2.6035110 GHZ| 2.5966780 GHz
= ndB M 26.00 dB @ Wi ndB 26.00 dB
" 18.701000000 MHz o Bu 1B.701000000 MHz
d e A » d 5 | .
W ,f W e G = E)\m“‘..n}kb;“\- %\ 139.2 e f“ EEVEET e R ”?fmmﬂ,'ﬁ“'-“ 138.9)
od l od ¢
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- 7 0 o S L VAT
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2.603511 GHz 12.31 dBm ndB_down 18.701 MHz ML 2.596678 GHZ 12.92 dBm ndB_down 18,701 MHz
TL 1 2,585649 GHz -13.93 dbm ndd 26.00 dB TL L 2.585649 GHz -14.87 dém ndd 26.00 dB
T2 1 2,604351 GHz -13.35 dam qQ factor 139.2 T2 1 2.604351 GHz -12.68 dam qQ factor 138.9
— —
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pectrum b pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
12.87 dBm| 13.77 dBm|
2.6046850 GHZ| 2.6061240 GHz
20 26.00 dB ® M 26.00 d8
04 18.781000000 MHz 104 & A 18.821000000 MHz
7 L - 138.7 NEREN ~J 138.5]
y / » ]
10 df -f 10 o 4
\ /
20 d 1 - 20 di
A kS o
i P AV VY, T*J\v . gl Ao S N
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.604685 GHz 12.87 dBm ndB down 18.761 MHz ML 2.606124 GHz 13.77 dém ndB down 18,621 MHz
TL 1 2,600649 GHz -12.30 dam nds 26.00 dB TL L 2.600609 GHz -12.73 dam nds 26.00 d8
T2 1 2619431 GHz -13.42 dam  factor 138.7 T2 1 2.619431 GHz -12.62 dBm  factor 138.5
— —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum s &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.73 dBm) ™M1[1 15.77 dBm)
2.57224000 GHz 2.5741410 GHZ]
= M1 nd 26.00 dB @ 26.00 dB
p \ o A B 4.905000000 MHz " e e - 9.790000000 MHZ|
o 7 = I G Factor 524.4 n ~ 262.9
od T 0 ‘ t
- T i
10 d - -10 di ¥ -
AN
204 / 20d /
J) 7 |
5 { PN VAWadts - .
VP\P“(J,{ Tt .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.57224 GHz 12.73 dam nd@ down 4.905 MHz ML 2.574141 GHz 15.77 dam nd@ down 9,79 WHz
T1 1 2,570042 GHz -13.36 dbm nd8 26.00 dB T1 L 2,570145 GHz -10.37 dbm nd8 26,00 d8
T2 1 2, 574948 GHz -13.25 dém Q factor 524.4 T2 1 2.579935 GHz -10.34 ddm Q factor 262.9

— — = —

L I 4 - [S JL 4 -
spectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

™M1[1] 1+.16 dBm) ™M1[1
2.59606900 GHz
= nif 26.00 dB)| @ 26.00 dB|
A . 5 - 5
p ~ Pl NB o 1N 4.865000000 MHz . / T "\ 0.750000000 MHz|

10 }m vV Qfactor”” A 533.6 0 7 Qfectdt \\ 266.3

od b 0 d

/ \ |

10 d T” i 10 di ¥

204 .f 20d
/ . R oS

WA Lo VAV NN bl ~

-40 ds -40 di

50 df 50 d

-6 df -60 di

CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.596069 GHz 14,16 dam nd@ down 4.865 MHz ML 2.505738 GHz 14.33 dam nd@ down 9.75 WHz
T1 1 2,592572 GHz -12.21 dam nd8 26.00 dB T1 L 2,590085 GHz -11,95 dbm nd8 26,00 d8
T2 1 2,597438 GHz -11.92 dém Q factor 533.6 T2 1 2.599835 GHz -12.16 dém Q factor 266.3

- — = —

L I 4 - [S JL 4 -

at ¢ : 6
pectrum t“? pectrum l"%‘

.00 GBrm_ Offset 15,00 db = RBW 100 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

™M1[1] 13.97 dBm) ™M1[1] 14.90 dBm)

2.61563200 GHz 2.6164790 GHz]

= 4 nd 26.00 dB @ ~ \‘;,mm 26.00 dB
o A . ~ A A AR s 4.865000000 MHz| " s R P BT 9.910000000 MHZ|

& P S IR s74 & s ™ vy
i } A [ L

a 0 -

I | o 2
10 df i T -10d S
/ N / N
20 d — 20 di v
p [ oy L/ \
N - . |

|- AR T v 50 = =

-40 ds -40 di

50 df 50 d

-6 df -60 di

CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result

ML f 2.615632 GHz 13.97 dam nd@ down 4.865 MHz ML 2.616479 GHz 14,90 dBm nd@ down 9.91 WHz
T1 1 2,615012 GHz -12.01 dbm nd8 26.00 dB T1 L 2,610085 GHz -11.03 dam nd8 26,00 d8
T2 1 2.619878 GHz -11.68 dam Q factor 537.6 T2 1 2.619995 GHz -11.07 d8m Q factor 264.0
- — = —
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.03 dBm) ™M1[1] 13.44 dBm)
2.5736040 GHz 2.5823560 GHZ]
= ;‘ nd 26.00 dB @ M1 nds 26.00 dB
g . o AN B A 14.086000000 MHz| 0d - . X'Bv‘ﬁ‘ p 18.621000000 MHz|
/ VY “Q fhcter v\ 182.7] PR T ALY et Y 138.7
od / 0d
10 df - I!, 10 d
20d + [ 20d
. e | - 1
PO Waa W e PV - A L YV SWA N i &
= SRy T i Mg A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,573604 GHz 14.03 dBm nd@ down 14.086 MH2 M1 2.582358 GHz 13.44 dBm nd@ down 18,621 MHZ
T 1 2,570457 GHz -11.52 dam nd8 26.00 dB TL L 2570669 GHz -12.96 dbm nd8 26,00 d8
T2 1 2584543 GHz -13.08 dém Q factor 182.7 T2 1 2.589311 GHz -12.20 dém Q factor 138.7
— —
L U J wa L JU J L]
at 26: .
spectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.60 dBm) ™M1[1] 11.48 dBm)
2.5941910 GHz 2.5938010 GHZ]
20 20
”X- ndB 26.00 dB| M1 ndB 26.00 dB|
4 N r~ \ nBY 14.206000000 MHZ, " X ‘ . 18.781000000 MHz
® Pl - B Qfache VY 182.6 n f AT R Tk, 138.1
od / 0 di + |
10 df b -10 di +
Y ¥
7
J 204
v J
i Y N W P L N frp b
Vo SV M e o T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,504191 GHz 13.60 dam nd@ down 14.206 MHz ML 2.503801 GHz 11.48 dam nd@ down 18,781 MHz
T 1 2,587957 GHz -13.41 dbm nd8 26.00 dB TL L 2,585529 GHz -14.46 dbm nd8 26,00 d8
T2 1 2.602163 GHz -12.44 dam qQ factor 182.6 T2 1 2.504311 GHz -13.40 dam qQ factor 138.1
— —
L U J wa L JU J L]

Hig

hest Channel /

15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.6a dBm| mili] 12.37 dBm|
2.6175350 GHZ| 2.6191170 GHz
e 26.00 dB & MndB 26.00 dB
- " 14146000000 MHz FBw 18.701000000 MHz
10 d - S LI 10 d 4 . T P
f H7 \ 185.0 { SANEEE LG 5 ol f\.l 139.7
ad + 0d +
| A .
10 d I: ¥ 10 di L
] f i
20 d L - 20 di I
~ "
s BV, ¥ 1 - P I Y )
S i = A st LYaEata) ‘PH v e
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts pan 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2617535 GHz 13.63 dBm ndB down 14,146 MHz ML 2.613117 GHz 12.37 dBm ndB down 18,701 MHz
T1 1 2 605427 GHz -12.07 dém nd8 26.00 d8 T1 1 2.600689 GHz -12.60 dém nd8 26.00 da
T2 1 2619573 GHz -11.33 dém  factor 165.0 T2 1 2.619391 GHz -13.79 dBm  factor 138.7
— —
L I ) - L I ) L
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s=amranas. FCC RF Test Report Report No. : FG080709C

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 8.99 8.97 | 13.46 | 13.43 | 17.90 | 17.82
Middle CH - - - - 4.48 4.48 9.11 8.99 | 13.49 | 1340 | 17.90 | 17.82
Highest CH - - - - 4.48 4.50 9.05 8.95 | 1343 | 1352 | 17.82 | 17.90
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 8.97 - 13.49 - 17.86 -
Middle CH - - - - 4.49 - 9.01 - 13.49 - 17.90 -
Highest CH - - - - 4.49 - 9.01 - 13.46 - 17.86 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum Spectrum T
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.86 dBm) 13.69 dBm)
- 2.57269000 GHz - 2.57379900 GHz
M1 Occ B 4.485514486 MHz - 4.485514486 MHZ
. Thin s L ) T " ~ 1n N
0 i - « 10 T L v
b / l oa / \
\ / |
10 df -10 o 7
) /
204 \ 20d 4
/ .
a0 Y i Y a0 - faad \ -
A e R TR Ry vy RO AT TR T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.57269 GHz 12.86 dam ML 2.573799 GHz 13.59 dam
T 1 2,5702622 GHz 7.85 dm Oce Bw 4,485514456 MHz TL L 2.5702522 GHz 9.03 dBm Oce Bw 4.485514486 MHz
T2 1 2.5747677 GHZ 8.50 dam T2 1 2.5747378 GHz 7.25 dam
—
L U J wa L JU J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum Spectrum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att a0de SWT 18 45 @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.75 dBm) ™M1[1] 17 dBm)
2. 200 GHZ,
20 MI o k& Oce Bw 4.475524476 MHz
04 LN A ~A T2 104 L A
04 1 04
I
4 i |
10 df f -10 o
{ A\ 7 !
20d . 20d y
7 w \
o / AN -
ISyl eaTy [y Eavas R B L2 VAV vy oy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,503202 GHz 13.75 dam ML 2.503382 GHz 13.47 dam
T 1 2,5927722 GHz 8.60 dBm Oce Bw 4.475524476 MHz TL L 2.5927722 GHz 6.42 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972478 GHz 7.79 dam T2 1 2.5072478 GHz 8.7 dam
— —
L U J wa L JU J L]
at . 6
pectrum Spectrum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att a0de SWT 18 45 @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.37 dBm) MiL1] 13.14 dBm)
2 2.61540200 GHz o 2.61824900 GHz
3 Occ Bw 4.475524476 MHz, Tioce Bu 4.495504496 MHz
10 d e Lorumpenndord o e 10 d - - 2L - - —
/ 7 ‘
J \ » / !
od b 0
/ \ { \
-10d E \ -10d 7 a
s ! \ 204 / \
2 Y 2 f T
o ", . n & S
s e S o | AT = i T Y o]
-40 -40 df
50 df -50 di
60 df -60 o
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 2.615402 GHz 14.37 dBm ML 2.616243 GHz 13.14 dBm
T f 2.6152722 GHz 9.18 dam oce Bw 4.475524476 MHz TL L 2.5152622 GHz 8.60 dam oce Bw 4,495504496 MHZ
T2 1 2.6197478 GHz 8.18 dBm T2 1 2.6197577 GHz 6.66 dBm
— —

L I ) - L I ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.59 dBm) ™M1[1] 17 dBm)
- ) 2.5755390 GHz - 2.5733220 GHZ,
’.\ £.991008991 MHz, 5 Oce Bw £.971028971 MHz|
(£ b T2 1 Ry e
0u = f : 04 A s . e
| /
o di \‘ 0di [
| | ]
10 d i Lt 10 d }
1Y
20 d /' \\ 20 di ,J
WS L (e - - . Vi el Ny
W VA s G SaVR I
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.575539 GHz 16.59 dam ML 2.573322 GHz 15.17 dam
T 1 2,5704845 GHz 9.38 dBm Oce Bw 5.991008951 MHz TL L 2,5704845 GHz 6.69 dBm Oce Bw 5971028971 MHz
T2 1 2.5794755 GHz 9.17 dam T2 1 2.5794555 GHz 8.04 dam
— —
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1] 76 dBm)
2.5 2.5933420 GHZ]
= Y 9.110889111 MHZ @ £.991008991 MHz|
A / - 1 N
10d o = 104 et
/ \ /
o di 0di /
/ \ /
-1 d - - 10 df .
\ / Y
20 d - 20 d 1 -
RN PUSP \, R P
\- ok - — - A e s -~
Eq g et T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.504261 GHz 15.22 dsm ML 2.503342 GHz 15.76 dam
T 1 2,5904246 GHz 8.40 dBm Oce Bw 9.110885111 MHz TL L 2,5005045 GHz 8.53 dBm Oce Bw £.991008991 MHz
T2 1 2,5995355 GHz 9.56 dam T2 1 2.5994955 GHz 7.85 dam
— —
L U J wa L ) J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.03 dm| mili] 55 dBm
20 , 2.6116630 GHZ| - 2.6128420 GHz
X Oce By 0.050940051 MHz o Oce B 8051048051 MHz
LEN AN o | et e, ~ 11 A Ty S A
04 : v YA, A, A wd - Rt i 12
od f T 0 4 \
{ | | 1
BUE! f ¢ -10d / |
/ \ |
20 d - 20 di
7 1 A
NN NP, o LA AV A .
(At b L. oy et e \
~an = L) o o
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2611663 GHz 16.03 dBm ML 2.812642 GHz 15.55 dBm
TL 1 2.6104845 GHz 9.06 dém Oce Bw 9.050945051 MHz TL 1 2.6105045 GHz 8.97 dém Oce Bw 8.951048951 MHZ
T2 1 26195355 GHz 9.59 dbm T2 1 2.6194555 GHz 7.53 dém
—
L I ] o

[ I ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.43 dBm) 13.77 dBm)
0 2.5765410 GHZ| - 2.5808870 GHz
N I} Occ B 13.456543457 MHz 13.426573427 MHz
104 il JEAVWN O i /! oLz 10 4 Thla N IELY. SV . . 2
7 1 i 7 T
L
od od |
l | | |
10 df 10 o -
i \I )\
20 d r«f — 20 d ,‘ N
\ N v / \
'_yuf\h P SR bl A A e '3’3"’\/ \af ™V fad \
e T L=
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.576541 GHz 13.43 dam ML 2.580887 GHz 13.77 dam
TL 1 2,5707567 GHz 9.1 dBm Oce Bw 13.456543457 MHz TL L 2.5708167 GHz 6.75 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5842133 GHz 8.41 dam T2 1 25842433 GHz 7.67 dam
— —
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum =

Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max

™Il 14.49 dBm| ™Il 13.71 dBm|
0 . 2.6006040 GHZ| - 2.5964690 GHz
- Occ B !: . 13.4865159487 MHz T occBw 13396603597 MHz
. = " s o (e A4 LS d Y - -
0 f . v 10 [‘ v = o Ly
od | od
| | /
10 df T 10 di L
[ \
20 d ] b 20 d J Y
A . \ W LA \
e A W S ; 1A o LA .
- = v - S o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2 600604 GHz 14.49 dBm M1 2.596469 GHz 13.71 dém
TL 1 2,5682567 GHz 10.31 dBm Occ Bw 13.486513487 MHz TL L 2.5882867 GHz 7.51 dBém Occ Bw 13.396603397 MHz
T2 1 2.6017433 GHz 9.12 dBm T2/ 1 2.6016833 GHz 6.98 dBm
— —
L U J wa L ) J L]
Spectrum Spectrum

Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |

mili] 14.85 dBm| mili] 13.81 dBm|
20 : 690 GHz, - 2.6154670 GHz
”‘ 0ce Bw 13.426573427 MHz| bide Bw 13.516483516 MHz
~ £}
s A L oo . L, 2
104 - et - 10 e e e e &
| | / i
od od
/ 4 4
\ |
BUE! / \ 10 df t
/ \ | \
20 d L f
S . \ Ppr b | \

- ~ W - . ' aa y | N
-t o 7T Ay
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |

ML 1 2.613069 GHz 14.85 dBm ML 2.615467 GHz 13.81 dém

T1 1 26057867 GHZ 8.57 dBm oce Bw 13.426573427 MHz T1 1 2.6057268 GHzZ 9.37 dBm oce Bw 13.516483516 MHz

T2 1 26192133 GHz 6. 44 dBm T2 1 2.6192433 GHz 7.02 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum Spectrum 7
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.67 dBm) ™M1[1] 13.91 dBm)
- 2.5763240 GHz - 2.5716080 GHZ]
1 17.902097902 MHz 7 Occ B 17.822177822 MHz
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CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.576324 GHz 12.67 dam ML 2.571608 GHz 13.31 dam
T 1 2,571009 GHz 8.37 dBm Oce Bw 17.902087502 MHz TL L 2.5710889 GHz 5.83 dbm Oce Bw 17.822177822 MHz
T2 1 2.5889111 GHz 7.50 darm T2 1 2.5889111 GHz 7.23 dam
—
L U J wa L JU J

Mi

ddle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum s
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.65 dBm) ™M1[1 10.97 dBm)
0 2.5940010 GHZ| - 2.5997550 GHz
T 17.902097902 MHz 17.822177822 MHz
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CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,594001 GHz 13.65 dam ML 2.509755 GHz 10.97 dam
TL 1 2,566009 GHz 8.50 dBm Oce Bw 17.902087502 MHz TL L 2.5860889 GHz 7.29 dBm Oce Bw 17.822177822 MHz
T2 1 2.6039111 GHz 7.28 dam T2 1 2.5039111 GHz 8.05 dam
— —
L U J wa L JU J L]

Highest Channel / 20MHz / QPSK

Hig

hest Channel / 20MHz / 16QAM

pectrum Spectrum &
Ref Level 30.00 aBm  Offset 15.00 db = RBW 300 kHz Ref Level 30.00 GBm  OFfset 15.00 0B = RBW 300 kh
j= Att 30de  SWT 18.5ps @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 180 ps @ VBW 1MHz Mode auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
Mi[1] 14.11 dBm| Mi[1] 13.10 dBm|
0 2.6028470 GHz . 2.6123980 GHz
Oce Bw 17.822177822 MHz 7T OceBw 17.902097902 MHz
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10d - —— et — 04 . N SR
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CF 2.61 GHz 1001 pts Span 40.0 MHz GF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
M1 1 2.,602847 GHz 14.11 dBm M1 2.612398 GHz 13.19 dBm
T py 26010889 GHz 5.54 dam oce Bw 17.822177822 MHz T1 L 2,501009 GHz 7.95 dam oce Bw 17.902097902 Mz
T2 1 2.6189111 GHz 7.61 dBm T2 1 2.6189111 GHz 6.99 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.48 dBm) ™M1[1 14.26 dBm)
- 2.57034200 GHz - 2.5745600 GHZ]
™ Occ B 4.485514486 MHz k4 £.971028971 MHZ
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.570342 GHz 13.48 dam ML 2,57456 GHz 14,26 dBm
T 1 2,5702522 GHz 7.29 dBm Oce Bw 4,485514456 MHz TL L 2,5705045 GHz .07 dBm Oce Bw £.971028971 MHz
T2 1 2.5747378 GHz 7.64 dam T2 1 2.5794755 GHz 7.09 darm
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L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,593412 GHz 13.84 dBm ML 2.594441 GHz 15.33 dem
TL 1 2,5927423 GHz 7.00 dam Occ Bw 4.485514486 MHz TL L 2.5504645 GHz 8.73 dBm Oce Bw 9.010969011 MHz
T2 1 2,5972278 GHz 7.60 dam T2 1 2.5994755 GHz 9.60 dBm
— —
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Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 12.55 dm| mili] 15.19 dBm|
20 2.61841900 GHz, - 2.6196810 GHz
Dec Bw 4485514486 MHz| Occ Bw 9.010989011 MHz|
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CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2618419 GHz 12.55 dBm ML 2.613881 GHz 15.13 dBm
TL 1 2.6152622 GHz 7.99 dam Occ 8w 4.485514486 MHz TL L 2.5104845 GHz 8.27 dam Occ 8w 9.010989011 MHz
T2 1 2.6197478 GHz 8.72 dBm T2 1 2.6194955 GHz 7.75 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.572105 GHz 12,50 dam ML 2.574605 GHz 11.52 dam
T 1 2,5707567 GHz 8.05 dBm Oce Bw 13.486513487 MHz TL L 2,571049 GHz 7.17 dm Oce Bw 17.862137862 MHz
T2 1 2,5842433 GHz 7.26 dam T2 1 2.5889111 GHz 5.97 dam
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L U J wa L JU J L]
at 26: .
pectrum pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.501074 GHz 14.07 dam ML 2.503082 GHz 11.49 dam
T 1 25862567 GHz 8.14 dBm Oce Bw 13.486513487 MHz TL L 2,5850889 GHz 6.71 dBm Oce Bw 17.902097902 MHz
T2 1 2.6017433 GHz 8.87 dam T2 1 2.603991 GHz 7.49 dam
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Highest Channel / 15MHz / 64QAM

Hig

hest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 26 dBm mili] 12.92 dBm|
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CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2613189 Ghz 14.26 dBm ML 2.614276 GHz 12.32 dém
TL 1 26057867 GHz 7.39 dBm Oce Bw 13.456543457 MHz T1 1 2.601049 GHz 8.44 dBm oce Bw 17.8621378B62 MHz
T2 1 26192433 GHz 7.50 dém T2 1 2.6189111 GHz 8.32 dem
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SPORTON LAB.
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Report No. : FG080709C

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 19.00 db

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit
2:345 GHZ 2504 GHz 1,000 MHz 256277 GHz -32.42 dBm 742 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 20.17 dbrm -9.83 d8
2.564 GHz 2.565 GHz 1.000 MHz 2.56442 GHz -28.00 dBm -15.00 d8 2.620 GHz 2.621 GHz | 100.000 kHz 2.62000 GHz -14.96 dBm -4.96 d8
2565 GHz 2.569 GHz 1.000 MHz 256888 GHz -18.70 dém -3.70 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62135 GHz -14.30 dBm -4.30 dB
2.565 GHz 2.570 GHz 100.000 kHz 2.56995 GHz -14.69 dBm -4.69 dB 525 CH= 2626 GHz 1,000 MHz 5 62533 oHe 2486 dBm 1186 db
2.570 GHz 2.575 GHz 100,000 kHz 257037 GHz 20.28 dBm -0.72 de 856 GHz 2 54 Cha 1,000 Mz 3 60672 CHe ~57.55 dbm 503 db
T e —
i - J1 £
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Sp
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Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep
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RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2546 GHz 2.504 GHz 1.000 MHz 2.56228 GHz =30,49 dbm =5.49 db 2,615 GHz 2.620 GHz 100.000 kHz 261846 GHz 7.77 dém -22.23 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56491 GHz -28.44 dBm -15.44 db 2.620 GHz 2,621 GHz | 100.000 kHz 2.62000 GHz -24.08 dBm -14.08 d8
2565 GHz 2.560 GHz 1.000 MHz 256868 GHz -23.25 dBm -13.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -20.75 dem -10.75 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -22.73 dBm -12.73 dB 5 655 GH= 3 696 GH2 1.000 Mz 2.69574 GHz 30,31 dBm 17318
2,570 GHz 2.575 GHz 100,000 kHz 257325 GHz 7.31 dim -22.69 dB 5626 GHz 2.645 GHz 1.000 MHz 5.69752 GHz 31.56 dBm .58 dn
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LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2:545 GHz 2.564 GH2 1.000 MH? 256344 GHz -33.27 dém -8.27.d8 2.615 GHz 2.620 GHz 100.000 kHz 261965 GHz 19.23 dbm -10.77 dB
2,564 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -26.97 dém -15.97 d& 2620 GHz 2.621GHz | 100.000 kHz 2 62000 GHz 16,18 dBm 6 18dp
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -13.47 dém -3.47 dB 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -12.03 dbm ~2.03 db
2,569 GHz 2.570 GHz 100,000 kHz 256999 GHz -14.58 dém -4.58 dB 525 CH= 2896 GHz 1,000 MHz 62534 CHe 25 47 dBm 1247 db
2,570 GHz 2.575 GHz 100,000 kHz 2,57035 GHz 1957 dem | -10.43 856 GHz 5845 GHz 1,000 Mz 3 60643 CHe 56 14 dhm 514 6B
] J ] i
@ 16.AUG.Z020 08:51:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

SGL Count 100/100

Ref Level 30.00 dBm
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SGL Count 100/100

Ref Level 30,00 dém  Offset 19.00 db

Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56366 GHz -32.31 dBm -7.31d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61615 GHz 6.41 dBm -23.59 dB
2.564 GHz 2.565 GHz 1.000 MHz 256415 GHz -31.81 dém -18.91 dB 2.620 GHz 2.621 GHz | 100.000 kHz 2.62000 GHz -27.68 dBm -17.68 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56874 GHz -23.87 d&m -13.87 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62138 GHz -26.58 dBm -16.58 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -25.66 dBm -15.66 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62516 GHz 231.06 dBm Z19.06 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57320 GHz 6.37 dBm -23.63 dB .66 GHz 2.645 GHz 1,000 MHz 5.62631 GHz ~31.81 dbm ~6.81 dB
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LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 20,00 dém Offset 19.00 db Mode Auto Sweep
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2,565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -23.43 dém -13.43d8 2,621 GHz 2,625 GHz 1,000 MHz 262184 GHz -23.41 dbm -13.41 dB
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -18.81 dBm -8.81 dB 625 GHz 2626 GHz 1000 M= 3 62505 oHe ~31.36 dom 5 e
2.570 GHz 2.575 GHz 100,000 kHz 2.57032 GHz 19,10 dém -10.90 d& o 526 CHe 2 54 Cha 1000 M 3 62650 CHe ~31.72 dbm oo R

)i J (] i

: 16.AUG.2020 08:57:15

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo
Spectrum B um
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
0 de A, PO 1|
-10 dBm 7 ]l 10 dBm “
SPURIOS_ LINE_ABS l 20 dBm [ 1
30 d8 ! -30 dBm )
m L _.m ' w"’“ b
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56315 GHz -31.90 dBm -6.90 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.616875 GHz 3.90 dBm -26.10 db
2.564 GHz 2.565 GHz 1.000 MHz 256469 GHz -28.83 dém -15.83 dB 2.620 GHz 2.621 GHz | 100.000 kHz 2.62001 GHz -28.84 dBm -19.94 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -24.58 dém -14.58 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62129 GHz -27.65 dBm -17.65 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -26.54 dBm -16.54 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62542 GHz 29.53 dbm Z16.53 dB
2,570 GHz 2.575 GHz 100,000 kHz 2,57397 GHz 4.26 dBm -25.74 dB .66 GHz 2.645 GHz 1,000 MHz 5.62787 GHz ~32.00 dbm ~7.00 dB
i . ; —
i P
Date: 16.AUG.2020 08:5B:01
Sporton International (Kunshan) Inc. Page Number 1 A156 of A371
TEL : +86-512-57900158 Report Issued Date : Sep. 16, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZD4



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chife_PURIOUS LINE ABs PAES
10 dBm ” 10dBm “
0 db JJ ! 0 dem j i
-10 dBm T \ -10 dem ‘.
R T - L1y
SPURIOLIS_LINE_ABS ] h IJ 1
E 1 | r |‘ [ I
30 dém — -“ | n 0 dBm 1 | [T S AN YRR TR
|
-40 dam e dem
-50 dem -50 dem
-60 dBim 60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency PowerAbs | Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2:34% GHZ £.360 GHp 1,000 MHz 255958 GHz -33.35 dBm -8.35 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61942 GHz 20.07 dbrm -9.93 de
2.560 GHz 2.565 GHz 1.000 MHz 2.56460 GHz -27.62 dém -14.62 d& 2.620 GHz 2.621GHz | 200.000 kHz 2.62005 GHz -16.66 dBm -6.66 d8
2565 GHz 2.569 GHz 1.000 MHz 256898 GHz -13.65 dém -3.65 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -15.27 dBm -5.27 db
2,569 GHz 2.570 GHz 200,000 kHz 2.56997 GHz -16.28 dBm -6.28 dB 525 CH= 2,630 GHz 1,000 MHz 262603 GHz 27 59 dBm 1469 de
2,570 GHz 2.580 GHz 100,000 kHz 2.57060 GHz 20.65 dBm -9.35 dB 5630 CHz 2645 GHz 1,000 Mz 553043 GHe 3T 15 dbm 15 db
—
Y
)i (]

© 16.AUG.2020 09:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
o0 dh’”“ sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode i ¥ e 0 S A ] M
-10 d8m T ‘l ‘I 10 dem W
Anane. | 20 dem
SPURIDUS_LINE_ABS | }‘ L [
30 dBm ﬁ 30 dem NPy e
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55923 GHz -32.69 dBm -7.69 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61702 GHz 3.72 dBm -26.28 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -25.49 dBm -12.49 dB 2.620 GHz 2.621 GHz | 200.000 kHz 2.62001 GHz -28.54 dBm -19.54 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -23.61 dém -13.61 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -26.69 dbm -16.69 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -27.12 dBm -17.12 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62630 GHz Z57.14 dBm “14.14 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57800 GHz 4.20 dBm -25.80 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63006 GHz ~32.12 dbm “7.12 dp
—
g —
) [ i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number
Report Issued Date
Report Version

: A157 of A371
: Sep. 16, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 19.00 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dhlfe_EPURIOUS
10 dem [n‘ 10dBm
0da l 'L 0dBm
-10 dBm ] ! -10 dem
e | _
SPURIOUS_LINE_ABS ] 20 dBm
-30 dam i | 20 dBm
. RN A [ 1 \ ! f | T
1 L | Ll
-40 dBm L i [0 dBm
i oo L
-50 dom -50 dem
-60 dBm 60 dBm.
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.545 Gz £.360 GHp 1,000 MHz 255985 GHz -33.39 dBm -8.39 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61942 GHz 19.12 dBm -10.88 dB
2.560 Gz 2.565 GHz 1.000 MHz 2.56485 GHz -28.45 dBm -15.45 d& 2 520 GHe 2.621GHz | 200.000 ki 2 62009 OHe 029 dom .27 ds
2.565 GHz 2.569 GHz 1.000 MHz 256838 GHz -17.18 dBm -7.18 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62111 GHz -15.46 dBm -5.46 de
2.565 GHz 2.570 GHz 200.000 kHz 2.56991 GHz -16.13 dBm -6.19 dB 625 GHz > 630 CHe 1000 M= 5 eoces ore “2n ot dBm 3t de
2.570 GHz 2.580 GHz 100,000 kHz 2.57059 GHz 18.23 dBm -11.77 d8 5 530 CHe 5 64t s 1000 M 39147 Cha 31 53 dam endn
] J ]

: 16.AUG.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

o de l " o } Ly ity

-10 dBm - T ‘ i 10 dem \

anan | | 20 dBm

SPURIOUS_LINE_ABS | I l [

. "

-30 dBm k | 30 dem ’h R

-40 dBm -40 dBm J

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55889 GHz -33.18 dBm -8.18 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61345 GHz 3.26 dBm -26.74 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -27.18 dém -14.18 dB 2.620 GHz 2.621 GHz | 200.000 kHz 2.62000 GHz -29.60 dBm -19.60 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56519 GHz -26.17 d&m -16.17 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62165 GHz -28.83 dBm -18.93 db
2,569 GHz 2.570 GHz 200,000 kHz 2.56957 GHz -23.86 dBm -13.86 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62538 GHz 28.95 dbm 15,95 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57108 GHz 2,83 dBm -27.17 dB 2.630 GHz 2.645 GHz 1,000 MHz 5.63009 GHz ~32.17 dbm ~7.17 dB
—
. —
) [ i )
Date: 16.AUG.2020 09:05:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number
Report Issued Date
Report Version

: A158 of A371
: Sep. 16, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE AR PASS
10 dem I“‘ 10 dém ,Fi
0 dB J ;. 0 dem J l
-10 dBm T [ ,L -10 derm j 1
e 20 dBm ! 1
SPURIOUS,_LINE_ABS ] l J | 1
-30 dBm -30 dBm i
s I .WHM‘VM ‘W | 1 1 ’ TTYTRT NPT .
40 dBm - 1 0 dem ,JJW Jll”
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PpowerAbs Atimit__| Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2.545 Gz £.360 GHp 1.000 MHg 255989 GHz -33.97 dBm -8.97 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.615944 GHz 19.14 dBm -10.86 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56415 GHz -31.16 dém -18.16 d& 2.620 GHz 2,621 GHz | 200.000 kHz 2,62000 GHz -23.98 dBm -13.98 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56888 GHz -22.91 dém -12.91 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -23.27 dbm “13.27 db
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -23.26 dém -13.26 dB 525 CH= 2,630 GHz 1,000 MHz 3 62546 CHe 3120 dBm ~16.20 db
2,570 GHz 2.580 GHz 100,000 kHz 2,57062 GHz 18.36 dBm -11.64 dB > 830 GHz 5545 Cha 1,000 Mz 3 63416 CHe ~33.36 dbm 6.5 db
—
T
] ]

: 16.AUG.2020

09:00:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] I o
£ ctrum S um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
0de . o
‘t W it AP e ke oy
-10 dem ) ‘ ‘i 0 dBm '
SPURIOUS_LINE_ABS | J \ 20 dem h T
30 dBm " H|lhz0 dem ] L
-40 dem u ~40 dBm '
-50 dem -50 dBm
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2545 GHz £.500 GHz 1.000 tiHz 2:55916 GHz -33.94 dBm -8.94 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61437 GHz 0.80 dBm -29.20 dB
2.560 Gz 2.565 GHz 1.000 MHz 2.56487 GHz -29.36 dBm -16.36 dB 2.620 GHz 2.621GHz | 200.000 kHz 2.62001 GHz -32.68 dBm -22.68 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -26.99 dém -16.99 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -30.04 dbm -20.04 db
2.569 GHz 2.570 GHz 200,000 kHz 2.56998 GHz -29.93 dBm -19.93 dB 525 CH= 2,630 GHz 1,000 MHz 262579 GHz 30 34 dBm 1734 de
2.570 GHz 2.580 GHz 100,000 kHz 2.57126 GHz 1.40 dém -26.60 dB > 830 GHz 5845 GHz 1,000 Mz 563008 GHe ~33.21 chm eelds
—
Y —
) [ i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number
Report Issued Date
Report Version

: A159 of A371
: Sep. 16, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 19.00 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS paBs
on dhlpe_$PURIOUS LINE ABS BABS ‘ 20 dblfe _$PURIOUS LINE ABS paSS
10 dBm H 10 dBm
0da I 0dBm
-10 dBm f 1‘ -10 dem:
An ane | f H -20 dem L
SPURIOUS_LINE_ABS | ]1 |
-30 dBm M| n dom
PR AT TN I "ll ” | 0 TN TP
40 dBm — -4 dem hy
SNSRI | RTINS 1IN
-50 d8m -50 dBm
-60 dém -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | RangeuUp | RBW | Frequency | Powerabs | atimit |
2:545 GH 2,565 GH2 1.000 MH2 2.55497 GH2 -31.41 dém -6.41.d8 2,605 GHz 2.620 GHz 100.000 kHz 2.61816 GHz 20.01 dém -9.99 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56320 GHz -26.74 dém -13.74 dB 2,620 GHz 2.621 GHz | 300,000 kHz 2.62002 GHz -18.77 dBm -8.77 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56866 GHz -17.91 dém -7.91d8 2.621 GHz 2.625 GHz 1,000 MHz 262115 GHz -16.12 dBm -6.12 dg
2.560 GHz 2.570 GHz 300.000 kHz 2.56995 GHz -18.25 dBm -8.25 dB 5 625 GH= 2635 GHz 1,000 MHz 369573 GHz 53 48 dBrm 10,48 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57084 GHz 20.87 dBm -0.13 dB .635 GHz 2.645 GH2 1,000 MH2 2.64093 GHz 31.52 dBm ~6.52 dB
) ] (]

© 16.AUG.2020 09:

05:13:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS Pabs
o0 dh’”” sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
o0 de { Wbttt Aot W:’W UI““m“"‘ g 15-13-1
-10 dBm -10 dBm
SPURIDUS_LINE_ABS Jl { 1| -0 dem I %
e N PR H \ h L N
- s I ” n
30 dam—{— — " 1 ([0 cem HW .
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz |||l start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.55103 GHz -32.31 dBm -7.31 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61276 GHz 2.31 dBm -27.69 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56388 GHz -25.02 dBm -12.02 dB 2.620 GHz 2.621 GHz | 300.000 kHz 2.62002 GHz -29.25 dBm -19.25 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -22.70 dém -12.70 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -24.99 dbm -14.99 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56959 GHz -26.57 dBm -16.57 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62722 GHz ~57.10 dBm ~14.10 dB
2,570 GHz 2.585 GHz 100,000 kHz 2,57246 GHz 2,31 dBm -27.69 dB 2.635 GHz 2.645 GHz 1,000 MHz 2.63641 GHz 30,93 dbm ~5.93 dB
—
g —
) v j >

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number 1 A160 of A371
Report Issued Date : Sep. 16, 2020
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG080709C

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 d
SGL Count 100/100 SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS Paps
20 dhipe_§PURIOUS LINE ABS pABS 20 chipe_BPURIOUS LINE ABS pass
10 dem ﬂ 10dBm rﬁ
0ds JH\ 0 dem J t
-10 dBm + -10 dem T
o | L (] |
SPURIOUS_LINE_ABS ] rL || | H I
-30 dBm T b 30 dBm Wl ol L
T T TR . 1 Hl | I SRR 001 O 0T IO TRU N PO 1 A
-40 dBm = I | 1 -0 dem f t ¢
) i t
-50 dom 50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.585 GHz ||l start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2:345 GHZ £.335 GHp 1,000 MHz 255201 GHz -32.54 dBm -7.54 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61916 GHz 19.11 dBm -10.89 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56346 GHz -27.45 dBm -14.45 dB 2.620 GHz 2.621 GHz | 300.000 kHz 2.62003 GHz -20.32 dBm -10.32 dB
2565 GHz 2.569 GHz 1.000 MHz 256500 GHz -16.67 dém -6.57 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62132 GHz -18.35 dBm -8.35 db
2.565 GHz 2.570 GHz 300.000 kHz 2.56995 GHz -15.13 dBm -5.13 de 525 CH= 2635 Ghz 1,000 MHz 262571 CHe 2533 dBm 1233 d
2.570 GHz 2.585 GHz 100,000 kHz 2.57087 GHz 20.08 dem -9.02 de 5635 CHz 254 Cha 1,000 Mz 3 6aL4S CHe ~31.35 dbm 653 B
—
!
)i (]

: 16.AUG.2020 09:10:07

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo

Spectrum B um

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECHNEKARS Pabs

o0 th‘m sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS

10 dBm 10 dBm

ode Iw-m, e R Mrmp]l o PR ke W\

-10 dBm [ 1 -10 dBm

. | . . |

SPURIOUS_LINE_ABS | ! L 0 dem ‘1 |

-30 dem = 0 dem -~ :

ool il “h o tirpnd.a, X

-40 dBm -40 dBm

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.585 GHz ||| start 2.605 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.55312 GHz -32.33 dBm -7.33 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61886 GHz 1.26 dBm -28.74 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56422 GHz -26.24 dém -13.24 d8 2.620 GHz 2.621 GHz | 300.000 kHz 2.62000 GHz -31.32 dBm -21.32 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56856 GHz -23.62 d&m -13.62 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -25.14 dBm -15.14 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56989 GHz -28.40 dBm -18.40 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62550 GHz 257,47 dBm Z14.47 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.57431 GHz 0.93 dBm -29.07 dB 2.635 GHz 2.645 GHz 1,000 MHz 5.63504 GHz ~30.71 dBm ~5.71 dB
) J ) -
i 2
Date: 16.AUG.2020 09:11:38

Sporton International (Kunshan) Inc. Page Number 1 A161 of A371
TEL : +86-512-57900158 Report Issued Date : Sep. 16, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZD4



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 38/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 20,00 dém Offset 19.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PABS 20 dbjpe—_$PURIOUS LINE ABS PAES
10 dBm n 10 dBm (ﬁ
0de lHl 0 dom l l
-10 dBm -10 dem .
J [ il' hl ~ | . L
SPURIDUS_LINE_ABS ] m 20 dém ‘Jl I
-30 dB | 30 dem I
ST TR I i "H i | L L L Ll e e hls 1
T Il Pl
40 dam 40 dem : i bﬂ:
il
-50 dem 50 dBm
-60 dBm &0 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow |  Rangeup | RBW | Froquency | _ PowerAbs | Alimit |
2:345 GHZ 2.555 GH2 1,000 MHz 2.55457 GHz -30.75 dém -5.75 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61910 GHz 18.15 dbm -11.85 dB
2.555 Gz 2.585 GHz 1.000 MHz 2.56480 GHz -23.82 dbm -10.82 d8 2.520 GHz 2.621 GHz | 300000 kHz 2.62007 GHz -19.66 dBm -9.66 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -17.77 dém ~7.77de 2.621 GHz 2.625 GHz 1.000 MHz 2.62137 GHz -16.58 dBm -6.58 dg
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2.545 GHz 2.555 GHz 1.000 MHz 2.55493 GHz -33.03 dBm -8.03 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.60798 GHz -0.74 dBm -30.74 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56473 GHz -28.46 dBm -15.46 dB 2.620 GHz 2.621 GHz | 300.000 kHz 2.62001 GHz -34.27 dBm -24.27 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56830 GHz -26.76 dBm -16.76 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -26.60 dBm -18.60 dB
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2.545 GHz 2.550 GHz 1.000 MHz 2.54879 GHz -32.88 dBm -7.88 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.60669 GHz 0.81 dBm -29.19 db
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